SPORTON LAB.

FCC RF Test Report

Report No

. : FG642504A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

1]

BTt 4 BTt 4
Ref Level 25.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 15.00 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 th’v’"t‘ heck 20 th,vmt( heck PAES
Line _§PURIOUS_JINE_ABS Line _§PURIOUS_JINE_ABS ¥
104 104
od od
NE_ABS_ NE_ABS_
a0 a0
=50 50
80 db 50 d8
70 db 70 da
Start 30.0 MHz 48006 pts Stop 10.1 Start 30.0 MHz 48006 pts Stop 19.1
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW Frequency |__Power Abs ALimit
30.000 MHz 1.000 GHz 1,000 MHz B98.92804 MHZ -36.55 dam -23,55 dB 30.000 MHz 1.000 GHz 1,000 MHz 85384558 MHz -37.30 dam 24,30 dB
1.000 GHz 1.845 GHz 1.000 MHz 1.36042 GHz -38.54 dBm -25.54 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.35578 GHz -38.21 dBm
1.915 GHz 1.000 MHz 266525 GHz -35,03 dim -23.03 d8 1.915 GHz 3.000 GH: o 269020 GHz -35.13 daim
6.65329 GHz -32,70 dam 000 GHz 7.000 GHz 6.42882 GHz -32,91 dam
2 13.55027 GHz -34,86 dem -21.86 d8 7.000 GHz 13.600 GHz iz 11.08157 GHz -34.41 d&m
13,600 GHz 19.100 GHz 1.000 MH2 16.20701 GHz -31,96 dém -18.96 d8 13,600 GHz 19.100 GHz 1.000 MH2 16.32054 GHz -32,31 dém -19,31 d8
i i
L 1 1] VIR wa L 1 1]
Date: 24 APR 2016 01:31.46 Date: 24 APR 2016 02:24:34
Spettum 4 Spettrum 4
Ref Level 25.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 15.00 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
20 dhit Check 20 dhit Check 3
Line _§PURIOUS_|INE_ABS Line _§PURIOUS_|INE_ABS ¥
104 104
od od
NE_ABS_ NE_ABS_
a0
<50
80 db 50 d8
70 db 70 da
Start 30.0 MHz 48006 pts Stop 19.1 Start 30.0 MHz 48006 pts Stop 19.1
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency |__Powerabs | Alimit | Rangelow | Rangeup | RBW | Eraquency |__Powerabs | atimit |
30.000 MHz 1.000 Gz 1,000 MHz 177,12394 MHz -36.24 dam -23.24 d8 30.000 MHz 1.000 GHz 1,000 MHz 047.40380 MHz -37.18 dam 24,18 dB
1.000 GHz 1.000 MHz 1.81101 GHz -37.89 dBm -24.80 d8 1.000 GHz 1.845 GHz 1.41405 GHz -38.70 dBm -25.70 d8
1.915 GHz 1.000 MHz 2.59067 GHz -36,39 dm -23.30 d8 1.915 GHz 3.000 GHz 2.71678 GHz -37.04 diim -24.04 dB
3.000 GHz 1,000 MHz | 6.63280 GHz -32,31 dam -19.31d8 3.000 GHz 7.000 GHz 6.77928 GHz -33.06 dam -20.06 de
7.000 GHz 1,000 MHz 12.32181 GHz -34,87 d&m -21.87 dg 7.000 GHz 13.600 GHz 11.94281 GHz -34.75 dem -21.75de
13,600 GHz 19.100 GHz 1,000 MH2 16.26790 GHz -31,94 dem -18.94 d8 13,600 GHz 19.100 GHz 1,000 MH2 17.65184 GHz -31,98 dBm -18.98 d8
i i
THNNNNND W ]

Date 24 APR 2016 01:33.02

Date 24 APR 2016 02:25.58

Highest Channel

Highest Channel

Spectrum = Spectrum =
Ref Level 25.00 dém  Offset 15.00 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 de’v’“U heck 20 de,vm(l heck
Line _§PURIOUS_) INE_ABS, Line _§PURIOUS_) INE_ABS,
10 d 10 d
0 d 0 d
30 30
50 S0
— i
70 df 70 df
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Eraquency Power Abs | Atimit | Rangelow | Rangeup | RBW | Eraquency |__Powerabs | atimit |
30.000 MHz 1.000 GHz 1.000 MHz 706.47926 MHz -37.66 dém -24.66 dB 30.000 MHz 1.000 GHz 1.000 MHz 752.04648 MHz -36.60 dém
1,000 GHz 1.845 GHz 1,000 MHz 1.04751 GHz =36.80 dBm dB 1,000 GHz 1.845 GHz 1,000 MHz 1.63280 GHz -38.26 dBm
1.915 GHz 3.000 1z 1.000 MHz 2.30711 GHz =35.81 dBm dB 1.915 GHz 3.000 GHz 1.000 MHz 2.74797 GHz =36.27 dBm
3000 otz 7000 bz L o0o wii | o 72078 GHz SSoadem | aooade 3000 otz 7000 bz L o0o wii | & 67527 Gz 5278 dam
7.000 GHz 13.600 Gi 1,000 MHz 11,84335 GHz -34.40 dem -21.40 dg 7.000 GHz 13.600 GHz 1,000 MHz 12.33313 GHz -34,61 d&m -21.61 dg
13,600 GHz 19,100 GH2 1.000 MH2 16,13277 GHz -32.19 dém -19,19 d8 13,600 GHz 19,100 GH2 1.000 MH2 18.29136 GHz -32.47 dém -19,47 dg
— —
L B 1] VI o L B 1] .
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SPORTON LAB.

FCC RF Test Report

Report No. : FG642504A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum #

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 dB

Mode 4uto Sweep

(@1 Max

Spectrum

Ref Level 25.00 dBm
SGL Count 10/10

Offset 15.00 dB

Mode Auto Sweep

20 dhifit Gheck PAES
Line _§PURIOUS_LINE_ABS PAES

10

0

20 ghjnit Gheck

Line _EPURIOUS_LINE_ABS, PABS
10d
od
-10
SPURI INE_ABS_
20

Date 22 APR 2016 18:41.54

_60 4B
60 db
70 da
704d
Start 30.0 MHz 38006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz Spurions Emissions
Spurious Emissions Range Lov Range Up | RBW Erequency |__powerabs |
Rangelow | Rangeup | Frequency | _Powerabs | ALimit 30,000 MHz 1.000 GHz 1.000 MHz D75.03498 MHz -36.85 dam
30.000 MHz 820.000 MHz 1.000 MHz 819.40780 MHz -36.60 dBm -23.60 dB 1.000 GHz 1.845 GHz 1.000 MHz 0763 GHz -37.75 dém
855.000 MHz o 866.12319 MHz -38.26 dam -25,26 dB 1.815 GHz 3,000 G 1.000 MHz 0088 GHz -35,06 dim
1,000 GHz 2.60392 GHz -37,54 dam -24,54 08 7.000 G 1,000 MHz | 72178 GHz -32,14 dém
3.000 GHz 7.000 GHz 2 6.92026 GHz -34,77 dem -21.77 dg 13.600 GHz 1,000 MHz 12.36518 GHz -35,23 dam
7,000 GHz 9.000 GHz 1,000 MHz 8.68741 GHz -36,30 dém -23,30 dB 13.600 GHz 19,100 GHz 1.000 MHz 18.39821 GHz -32,09 dém -19,09 d8
g g
J T e L W, | J

Date: 24 APR 2016 02:51:15

Middle Channel

Middle Channel

Spectrum

Ref Level 24.50 dBm

Offset 14.50 dB

Mode 4uto Sweep

pectrum

Ref Level 25.00 dBm
SGL Count 10/10

Offset 15.00 dB

Mode Auto Sweep

Date 22 APR 2016 18:43.10

SGL Count 10/10
(@1 Max (@1 Max
20 dhinit Gheck PAES 20 dhjfit ¢heck PARS
Line _§PURIOUS_|INE_ABS 6 fine _§PURIOUS_LINE_ABS PARS
10 104
o od
10 d
SPURIONS
20 die
a0
=50
_60 4B
&0 da
70 da
2 Start 30.0 MHz 38006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz ‘Spurious Emissions
Spurious Emissions Rangelow | Rangeup | REBW Frequency |___Power Abs Alimit |
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit 30,000 MHz 1.000 GHz 1.000 MHz 646,36932 MHz -37.31 dém -24.31 8
30.000 Mi 820.000 MHz 1.000 MHz 629.50775 MHz -38,51 dém -25.51 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.38745 GHz -38.36 dem
855.000 M 1.000 GHz 1.000 M 975.54348 MHz -37.96 dam -24.96 dB 1.815 GHz 3,000 GHz 1.000 MHz 2.65806 GHz -35,76 dim
1.000 GHz 3.000 GHz 1,000 M 2.48094 GHz -38,48 dam 25,48 d8 3.000 GHz 7,000 GHz 1,000 MHz | 6.06975 GHz -33,24 dam
3.000 GHz 7.000 GHz 1,000 MHz 6.53431 GHz -34.16 dem -21.16 dg 7.000 GHz 13.600 GHz 1,000 MHz 11.18952 GHz -35,29 dem
7,000 GHz 9.000 GHz 1,000 MH2 8.91939 GHz -36,13 dem -23,13 d8 13.600 GHz 19,100 GHz 1.000 MHz 15.94042 GHz -31,48 dam -18,48 d8
\ig g
J T e L W, | J

Date: 24 APR 2016 02:52:31

Highest Channel

Highest Channel

Spectrum %

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 cB

Mode Auto Sweep

pectrum

Ref Level 25.00 dBm
SGL Count 10/10

Offset 15.00 dB

Mode Auto Sweep

(@1 Max

OO —————

(@1 Max

20 bt Jhock 20 gL qheck 5
Line _§PURIOUS_|L INE_ABS Line _§PURIOUS_|LINE_ABS, 5

10 104

0 o

INE_ABS_

=50
50 dem—
_60 B
60 db
) 70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz ‘Spurious Emissions
Spurious Emissions Rangelow | Rangeup | REW | Fraguancy |__Powerabs | alimit |
Range Low RangeUp | RBW. | Frequency | Powerabs | ALimit 30,000 MHz 1.000 GHz 1.000 MHz 54,48026 MHz -37.04 dBm -24.04 dB
30,000 MHz 820.000 MHz 1,000 MHz 364.59520 MHz -38,89 dém -25.89 dB 1,845 GHz 1,000 MHz 1.58258 GHz -37,78 dém -24.78 d8.
855.000 MHz 1.000 GHz 1.000 M 857.42754 MHz -37.65 dam 24.65 dB 3,000 GHz 1.000 MHz 2.72844 GHz -35 50 dam -23,50 dB
1.000 GHz 3.000 GH; 1,000 M 2.51604 GHz -37,00 dam 24,00 d8 7,000 G 1,000 MHz 6.63380 GHz -32 68 dam -19.68 di
3.000 GHz 7.000 GHz 1,000 MHz 6.67979 GHz -34.51 dem -21.51 0@ 7.000 GHz 13.600 GHz 1,000 MHz | 13.54178 GHz -34.67 dem -21.67 0B
7,000 GHz 9.000 GHz 1,000 MH2 7.98000 GHz 29 dam -22,89 dB 13.600 GHz 19,100 GHz 1.000 MHz 17.50116 GHz -32,17 dém -19,17 d8
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e aa. FCC RF Test Report

Report No. : FG642504A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 d2m  Offset 15.00 d& Mode &uto Sweep
SGL Count 10/10

Limit fhack PAES
20 dbie—$PUBIONS LINE ABS PA

~60 dBém:

[Start 30.0 MHz 48006 pts

Spurious Emissions

Range Low | RBW 1 Frequency | Power Abs |

1.000 MH2 980.36732 MH2 3.
1,000 MHz
1.000 MH2
1,000 MHz
1,000 MHz
1,000 MHz

JL J

Date. 16.APR.2016 18.00.14

Middle Channel

Spectrum

Ref Level 30.00 d2m  Offset 15.00 d& Mode Auto Sweep
SGL Count 10/10

Limit fhack PAES
20 dbie—$PUBIONS LINE ABS PAES

~60 dBém:
Starl 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit |
2 1,000 WHZ §75,65867 MHz 2 dBm 25,53 dB.
1,000 MHz 1.43776 GHz -36.66 dam -25,66 dB
1.000 MH2 -37.50 dBm
1,000 MHz -33.42 dim
a | 1.000 MHz -35.87 dBm
13,600 GHz 1,000 MHz 14,56557 GHz 1 dBm

.
JL J

Date. 16.APR2016 18.01:41

Highest Channel

Spectrum  # ==
Ref Level 30.00 dém  Offset 15.00 d2 Made Auto Sweep
SGL Count 10/10
@1 Max
Linit Jhack
20 dblfe—KPLRIONS | INE ARS
10ds
S_[INE_ABS_
-3 dim-
50 df . I
~60 dBém:
Starl 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit |
H2 1.000 MH2 960.97701 MH2 -38.30 dBm -25 30 di.
1,000 MHz 159877 GHz -39.86 dam 26,86 dB
1.000 MH2 i -19.48 dB
1,000 MHz -34,62 dim -21.62 dB
i ] 1.000 MHz -36.06 dam -23.05 db.
13,600 GHz 1,000 MHz E -20,39 di
i

JL J

Date. 16.APR 2016 18.03.06
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e aa. FCC RF Test Report

Report No. : FG642504A

Frequency Stability|
Test Conditions | Middle Channel G(SG'VQ\:;’ (Elf:é‘"gggs 3 2!:;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012 0.0024
40 Normal Voltage 0.0048 0.0048
30 Normal Voltage 0.0060 0.0012
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0024 0.0012
0 Normal Voltage 0.0108 0.0012
-10 Normal Voltage 0.0036 0.0060 PASS
-20 Normal Voltage 0.0024 0.0012
-30 Normal Voltage 0.0060 0.0024
20 Maximum Voltage 0.0120 0.0072
20 Normal Voltage 0.0000 0.0048
20 Battery End Point 0.0024 0.0036

Note: Normal Voltage = 3.9 V.

; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.35 V
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e aa. FCC RF Test Report

Report No. : FG642504A

Test Conditions | Middle Channel Gs(gn;'?n(;o (Egg'é"l?::s 3 N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005 0.0005
40 Normal Voltage 0.0016 0.0011
30 Normal Voltage 0.0005 0.0032
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0016 0.0016
0 Normal Voltage 0.0011 0.0011
-10 Normal Voltage 0.0027 0.0191 PASS
-20 Normal Voltage 0.0011 0.0186
-30 Normal Voltage 0.0021 0.0165
20 Maximum Voltage 0.0016 0.0005
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0021 0.0011
Note:

1. Normal Voltage = 3.9 V.

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.35 V
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e aa. FCC RF Test Report

Report No. : FG642504A

Test Conditions | Middle Channel :’I‘.",:n%":‘;g;gi; 2!:;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0024
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0060
-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0072
-30 Normal Voltage 0.0108
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0060
20 Battery End Point 0.0024

Note: Normal Voltage = 3.9 V.

; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.35 V

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : 2ACCJA018

Page Number

1 A-29 of 31

Report Issued Date : May 27, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1




e aa. FCC RF Test Report

Report No. : FG642504A

Test Conditions | Middle Channel gﬁ%"q‘;_gzggs") N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0016
30 Normal Voltage 0.0053
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0005
-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0016
20 Battery End Point 0.0005
Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e aa. FCC RF Test Report

Report No. : FG642504A

Test Conditions | Middle Channel ‘(AllainDcM%.g?(rLToL\), N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0058
40 Normal Voltage 0.0029
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0046
0 Normal Voltage 0.0035
-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0023
20 Maximum Voltage 0.0040
20 Normal Voltage 0.0012
20 Battery End Point 0.0006
Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e aa. FCC RF Test Report Report No. : FG642504A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 28.75 0.7499 20.91 0.1233
GSM850
Middle 28.21 0.6622 20.71 0.1178
GSM
Highest 27.69 0.5875 21.13 0.1297
Lowest 22.81 0.1910 14.98 0.0315
GSM850
Middle 22.70 0.1862 14.27 0.0267
EDGE class 8
Highest 21.51 0.1416 15.16 0.0328
Lowest 19.47 0.0885 11.70 0.0148
WCDMA Band V
Middle 18.84 0.0766 11.39 0.0138
RMC 12.2Kbps
Highest 18.50 0.0708 11.77 0.0150
Limit ERP <7W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B1ofB6
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e aa. FCC RF Test Report Report No. : FG642504A
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 31.17 1.3092 31.34 1.3614
GSM1900
Middle 31.68 1.4723 32.09 1.6181
GSM
Highest 31.41 1.3836 31.62 1.4521
Lowest 27.19 0.5236 27.41 0.5508
GSM1900
Middle 28.07 0.6412 28.17 0.6561
EDGE class 8
Highest 28.26 0.6699 28.17 0.6561
Lowest 24.35 0.2723 24.48 0.2805
WCDMA Band I
Middle 24.78 0.3006 24.96 0.3133
RMC 12.2Kbps
Highest 24.89 0.3083 25.40 0.3467
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 25.58 0.3614 24.97 0.3141
WCDMA Band IV
Middle 25.31 0.3396 25.02 0.3177
RMC 12.2Kbps
Highest 24.62 0.2897 24.64 0.2911
Limit EIRP < 1W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG642504A

<For Battery 1>

Radiated Spurious Emission

GSM850 (GSM)

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -56.71 -13 -43.71 -58.89 -58.60 1.86 5.90 H
2510 -45.06 -13 -32.06 -56.75 -47.40 2.31 6.80 H
Middle 3345 -54.57 -13 -41.57 -67.20 -56.97 2.85 7.40 H
1672 -59.62 -13 -46.62 -58.48 -61.51 1.86 5.90 \Y
2510 -37.41 -13 -24.41 -52.97 -39.75 2.31 6.80 V
3345 -53.24 -13 -40.24 -67.22 -55.64 2.85 7.40 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit °_"e.' SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1674 -56.33 -13 -43.33 -58.51 -58.22 1.86 5.90 H
2509 -53.85 -13 -40.85 -62.88 -56.19 2.31 6.80 H
Middle 3345 -54.60 -13 -41.60 -67.23 -57.00 2.85 7.40 H
1672 -59.96 -13 -46.96 -58.82 -61.85 1.86 5.90 \
2510 -49.57 -13 -36.57 -60.54 -51.91 2.31 6.80 \Y
3345 -52.94 -13 -39.94 -66.92 -55.34 2.85 7.40 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa. FCC RF Test Report Report No. : FG642504A
GSM1900 (GSM)
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -52.89 -13 -39.89 -67.09 -57.49 3 7.60 H
5640 -47.85 -13 -34.85 -61.64 -54.11 3.84 10.10 H
Middle 7521 -44.36 -13 -31.36 -64.14 -51.86 4.43 11.93 H
3760 -53.99 -13 -40.99 -66.48 -58.59 3 7.60 V
5640 -50.95 -13 -37.95 -63.36 -57.21 3.84 10.10 \
7521 -46.63 -13 -33.63 -64.42 -54.13 4.43 11.93 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit °_"e.' SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3759 -52.79 -13 -39.79 -66.99 -57.39 3 7.60 H
5640 -49.36 -13 -36.36 -63.15 -55.62 3.84 10.10 H
Middle 7521 -44.30 -13 -31.30 -64.08 -51.80 443 11.93 H
3760 -54.09 -13 -41.09 -66.58 -58.69 3 7.60 \
5640 -50.02 -13 -37.02 -62.43 -56.28 3.84 10.10 \Y
7521 -47.34 -13 -34.34 -65.13 -54.84 4.43 11.93 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa. FCC RF Test Report Report No. : FG642504A
WCDMA Band V(RMC 12.2Kbps)
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -56.37 -13 -43.37 -58.55 -58.26 1.86 5.90 H
2509 -54.40 -13 -41.40 -63.43 -56.74 2.31 6.80 H
Middle 3345 -53.87 -13 -40.87 -66.50 -56.27 2.85 7.40 H
1672 -59.78 -13 -46.78 -58.64 -61.67 1.86 5.90 Vv
2509 -51.44 -13 -38.44 -62.41 -53.78 2.31 6.80 \
3345 -53.87 -13 -40.87 -67.85 -56.27 2.85 7.40 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -52.93 -13 -39.93 -67.13 -57.53 3 7.60 H
5640 -49.94 -13 -36.94 -63.73 -56.20 3.84 10.10 H
Middle 7521 -43.84 -13 -30.84 -63.62 -51.34 4.43 11.93 H
3760 -53.87 -13 -40.87 -66.36 -58.47 3 7.60 \
5640 -50.89 -13 -37.89 -63.3 -57.15 3.84 10.10 \Y
7521 -47.07 -13 -34.07 -64.86 -54.57 4.43 11.93 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465 -53.71 -13 -40.71 -67.84 -58.08 3.12 7.49 H
5197 -51.05 -13 -38.05 -64.20 -56.85 3.65 9.45 H
Middle 6930 -46.53 -13 -33.53 -63.39 -53.73 4.15 11.35 H
3465 -54.69 -13 -41.69 -67.51 -59.06 3.12 7.49 \Y
5197 -49.25 -13 -36.25 -63.26 -55.05 3.65 9.45 \Y
6930 -48.52 -13 -35.52 -63.77 -55.72 4.15 11.35 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa. FCC RF Test Report Report No. : FG642504A
<For Battery 2>
GSM850 (GSM)
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm ) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -54.96 -13 -41.96 -57.14 -56.85 1.86 5.90 H
2509 -53.45 -13 -40.45 -62.48 -55.79 2.31 6.80 H
Middle 3345 -53.06 -13 -40.06 -65.69 -55.46 2.85 7.40 H
1672 -58.20 -13 -45.20 -57.06 -60.09 1.86 5.90 Vv
2510 -42.64 -13 -29.64 -56.48 -44.98 2.31 6.80 \
3345 -53.08 -13 -40.08 -67.06 -55.48 2.85 7.40 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Frequency EIRP Limit 0.ve.r SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -51.47 -13 -38.47 -65.67 -56.07 3 7.60 H
5640 -48.40 -13 -35.40 -62.19 -54.66 3.84 10.10 H
Middle 7521 -45.05 -13 -32.05 -64.83 -52.55 4.43 11.93 H
3759 -53.59 -13 -40.59 -66.08 -58.19 3 7.60 \
5640 -49.66 -13 -36.66 -62.07 -55.92 3.84 10.10 \Y
7521 -45.88 -13 -32.88 -63.67 -53.38 4.43 11.93 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit 0.ve.r SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465 -53.10 -13 -40.10 -67.23 -57.47 3.12 7.49 H
5197 -50.25 -13 -37.25 -63.40 -56.05 3.65 9.45 H
Middle 6930 -45.41 -13 -32.41 -62.27 -52.61 4.15 11.35 H
3465 -55.20 -13 -42.20 -68.02 -59.57 3.12 7.49 \Y
5197 -49.41 -13 -36.41 -63.42 -55.21 3.65 9.45 \Y
6930 -48.35 -13 -35.35 -63.6 -55.55 4.15 11.35 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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